RunRyder RC
 1  Topic Subscribe
WATCH
 1 page 1419 views TOPIC CLOSED
Scorpion Power Scorpion Power
Helicopter
e-
Shape Helicopters 9.0 Rigid
› 9.0 Rigid parts
01-22-2013 08:44 PM  4 years agoPost 1
JRAY

rrVeteran

LaGrange, Georgia, USA

My Posts: All  Forum  Topic

OK, so I bought out a certain vendor's 9.0 parts, so if I can help with anything, please let me know. I'll never use all of this.

Here's what I'll have:

SH90-103 Motor Gear 11T
SH90-024 Set Screw M3x4
SH90-040 Aileron Bellcrank Right
SH90-028 Locknut M3
SH90-029 Lock Pin 2x16
SH90-034 Gyro Carbon Mount
SH90-B023 Washer 7x13x0.3
SH90-035 Receiver Carbon
SH90-048 Flange Bearing 7x14x5
SH90-058 Thrust Bearing 4x9x4
SH90-053 Conical Gear 22T Mod. /
SH90-098 Hex Nut M2
SH90-092 Crown Gear, PA6 GF 30, 105T, Mod.1
SH90-104 Shim LK 25
SH90-107 Motor Gear 12T
SH90-112 Groove Bearing 4x8x3
SH90-116 Socket Head Screw M4x8
SH90-119 Bearing Block (Upper)
SH90-111 Servo Mount (Lower)
SH90-122 Servo Mount
SH90-131 Bevel Gear 21T Mod. 1
SH90-126 Groove Bearing 12x24x6
SH90-129 Aileron Left or Right Bellcrank Shaft
SH90-127 Elevator Bellcrank
SH90-030 Servo Mount Front
SH90-070 Landing Gear Support
SH90-100 Aileron Bellcrank Linkage Rod (79mm)
SH90-109 Set Screw M3x3
SH90-089 One Way Assembly
SH90-075 Socket Head Screw M3x10
SH90-012 Socket Head Screw M3x8
SH90-017 Socket Head Screw M4x25
SH90-023 Washer
SH90-008 Locknut M5
SH90-063 Flanged Bearing 5x8x2.5
SH90-022 Socket Head Screw M3x6
SH90-105 Screw Plate (Gear Mesh Spacer)
SH90-091 Flat Head Screw M3x10
SH90-007 Socket Head Screw M5x30
SH90-B009 O-Ring 14x2 Shore 90
SH90-102 Motor Gear 10T
SH90-006 Washer 5x10x1
SH90-013 Main Hub
SH90-021 Washer
SH90-057 Cross Head Screw M3x6

I am serious.....and don't call me Shirley.

PM  EMAIL  GALLERY  Attn:RR
01-22-2013 08:53 PM  4 years agoPost 2
6cuda6

rrApprentice

Ontario, Canada

My Posts: All  Forum  Topic

SWEEEEETTTTTT!!!!!!!!

PM  EMAIL  GALLERY  Attn:RR
01-23-2013 07:39 PM  4 years agoPost 3
JRAY

rrVeteran

LaGrange, Georgia, USA

My Posts: All  Forum  Topic

Yeah, I'll have multiples on some parts including like 2 or 3 each on the pinions, so please if you need something, let me know.

On another note, my repair parts finally cleared customs today! Seems to be taking forever, however, Freakware shipped them out fast, so it's not their fault. I just hoped they fixed my screw ups, or it may still be three more weeks before I can get her back flying.

I am serious.....and don't call me Shirley.

PM  EMAIL  GALLERY  Attn:RR
02-03-2013 02:02 AM  4 years agoPost 4
JRAY

rrVeteran

LaGrange, Georgia, USA

My Posts: All  Forum  Topic

A pic of said parts.the pile on the left is nuts, bolts, washers, etc......

I am serious.....and don't call me Shirley.

PM  EMAIL  GALLERY  Attn:RR
02-03-2013 03:08 AM  4 years agoPost 5
6cuda6

rrApprentice

Ontario, Canada

My Posts: All  Forum  Topic

JRay...that is a score.....good job bud!!!

PM  EMAIL  GALLERY  Attn:RR
02-03-2013 03:47 AM  4 years agoPost 6
JRAY

rrVeteran

LaGrange, Georgia, USA

My Posts: All  Forum  Topic

Thanks! Got a little of my Freakware order in there, some that I ordered to much of, but hey, got plenty of parts for sure. I still need quite a bit for a second airframe, but its a start.

I am serious.....and don't call me Shirley.

PM  EMAIL  GALLERY  Attn:RR
WATCH
 1 page 1419 views TOPIC CLOSED
Scorpion Power Scorpion Power
Helicopter
e-
Shape Helicopters 9.0 Rigid
› 9.0 Rigid parts
 Print TOPIC  Make Suggestion 

 1  Topic Subscribe

Friday, October 20 - 12:56 am - Copyright © 2000-2017 RunRyder   EMAILEnable Cookies

Login Here
 New Subscriptions 
 Buddies Online